SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I

J

J

Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.37 dBm) ™M1[1]
836.61750 MHz
= ndB 26.00 dB @ 7 nd 26.00 dB
g B, 1.250300000 MHz| 0d s Ve AV VT Y P 1.236400000 MHZ|
Qfactor | 669.1 qfactor T} 676.3
o d
A, h!
10 d = X
204 -
\ e
WR VeVl s Ny e f -
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
M1 1 836.6175 MHz 14.37 dBm nd@ down 1.2503 MH2 M1 836.1056 MHz 13.55 dBm nd@ down 1.2364 MHZ
T 1 935.8762 MHz -11.68 dam nd8 26.00 dB TL L £35.8845 MHz -12.56 dm n 26,00 d8
T2 1 837.1266 MHz -12.05 dém Q factor 669.1 T2 1 B37.121 MHz -12.23 dém Q factor 676.3
o [ )il (]

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

L I

J

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 5.84 dbm)| MI[1]
836.69180 MHz 836.2-
= nd 26.00 dB @ ndB 26.00 dB
o a BT, 2.074900000 MHz 104 o et et VT 3.033000000 MHz
Q factor \ 272.1 7 Q factor 275.7
od 0 di v
Yo Ty b
-10 df L 10 d - k‘
\ y
204 - 20d =
A " [ R PP Pt AV
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.6918 MHz 15.84 dam nd8 down 2.0749 MHz ML 536.24B3 MHz 15.57 dam nd8 down 3.033 WAz
T 1 934.9535 MHz -10.22 dbm nd8 26.00 dB TL L £34,9715 MHz -10.20 dBm nd8 26,00 d8
T2 1 838.0345 MHz -10.12 dém Q factor 272.1 T2 1 B3B.0045 MHz -10.22 dém Q factor 275.7
o [ )il (]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

J

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.53 dBm) ™M1[1] 13.40 dBm)
835.22100 MHz 835.86100 MHZ,
= ! 26.00 dB)| @ a1 26.00 dB|
o G VATV DY SRR R 4.935000000 MHZ 04 . P Y e 4.845000000 MHZ]
7 169.2] | 172.5
od 0 di /
7 \ ]
T 4 {
10 df .’ ¥ -10 d =
20 d 4 ,f T 20d -
AL M ol i, et A
~an e 50
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.221 MHz 14.53 dBm nd@ down 4.935 MHz M1 B35.B61 MHz 13.40 dBm nd@ down 4,845 MHZ
T 1 834.022 MHz -11.21 dam nd8 26.00 dB TL L £34.052 MHz -12.86 dBm 26,00 d8
T2 1 838.958 MHz -11.81 d8m Q factor 169.2 T2 1 B3B.B9B MHz -12.23 dém 172.8
Ao L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[m:] [ml
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 39 dBm)| ™M1[1] 15.24 dBm)
836.6200 MHz 832.9840 MHz
20 20 d8 T
T ndB 26.00 dB 5 nd 26.00 dB
o A ATt Raam® e T A 9.810000000 MHZ 04 el P B e T .890000000 MHZ]
* ] Q factor 85.3) b i Q factor \\ 84.2)
0db 0 der £
\{J 153 i
-10 dBm -10 dBm - ¥
/ N / )
20 dBm — ~ 20 dBm. —
e I R W A
0 dom 30 dém
-40 dBm 40 dam
50 dgm 50 dem
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f £35.82 MHz 15.39 dam nd8 down 9.81 MHz ML 984 WHZ 15.24 dam nd8 down 9,89 WHZ
T1 1 831.545 MHz -10.53 dbm nd8 26.00 dB T1 L 545 MHz -10.43 dbm nd8 26,00 d8
T2 1 941. MHz -10.59 dam Q factor 85.3 T2 1 B41.435 MHz -10.67 d8m Q factor 84.2
~ I 4 S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1.82 dBm)| ™M1[1] 14.00 dBm)
99,9170 MHzZ 893.9830 MHz
20 X 20 d8
Hde 26.00 dB| 26.00 dB|
104 T J— r,,g‘q_M P 14.416000000 MHz 0d Arenn M . ey . 14.416000000 MHZ
- I Qfactor 58.2| - # = 7 \ 57.8
0d8 0 d
7 ] !
77 T 1
-10 d8m v -10 dém: .‘
f {
20 dBm — 20 deém -
P L ' A N
L Y 6 dEm:
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 839.317 MHz 13.82 dam nd8 down 14.416 MHz ML L 23,363 MHz 14.00 dBm nd8 down 14,416 MHz
TL 1 829.187 MHz -12.19 dbm nd8 26,00 dB T1 L £20.247 MHz -12.07 dam nd8 26.00 dB
T2 1 843.603 MHz -12.54 dam Q factor 58.2 T2 1 B43.663 MHz -12.08 dém Q factor 57.8
L ] J - ( JU J ) wo

N/A

N/A

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

J

Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.67 dBm) 14.72 dBm)
836.73500 MHz [ 90 MHZ,
= Jdn 26.00 dB @ 26.00 dB
w0 . . Y 1.214000000 wa 0d ~t e \ 2 ggmmmutj MHz
i Qfactor 689.2| i Q factor \ 278.8]
/
od 7 0di ' k
T &
Ty
-tod 7 Z10d it
204 f 20d
o Vadd A e e
0,des = -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.735 NMHz 14.67 dam nd8 down 1,214 MHZ ML 835.5520 MHz 14,72 dBm nd8 down 2,997 MRz
T1 1 835.893 MHz -11.39 dam nd8 26.00 dB T1 L B35.0015 MHz -11.02 dam nd8 26.00 dB
T2 1 837.107 MHz -11.51 d8m Q factor 689.2 T2 1 B837.99B5 MHz -11.30 d8m Q factor 278.8
L I 4 - [S JL -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.70 dBm) ™M1[1] 14.42 dBm)
835.34100 MHz 894.5620 MHz
20 20
ndB 26.00 dB o 26.00 dB
w0 . Bu 4.955000000 MHz 0d s n Pt 9.770000000 MHZ|
7 = Taeehd 168.6 7 \ 85.4
\
od : od £ :
J J ia
\ 2
-10 = -10 d -+ \\-
/ \
20 d 20 d
=%
L e n o n ]
=0 -
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.341 NMHz 11.70 dam nd8 down 4.955 MHz ML 34,582 MHz 14,42 dBm nd8 down 9.77 Wz
TL 1 834.032 MHz -14,30 dBm nd8 26.00 dB T1 L B31.625 MHz -11.61 dam nd8 26.00 dB
T2 1 838.988 MHz -14.20 dBm Q factor 168.6 T2 1 B41.395 MHz -11.27 dém Q factor 85.4
L I 4 - [S JL -

Middle Channel / 15MHz / 64QAM

N/A

Spectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 12.65 dBm)
841.8050 MHz
= 26.00 dB
104 14.356000000 MHz|
i Ay 58.6)
od {
10 df J‘
20 d T
- TR, A,
P 5
40 df
50 d
-60 d
CF B36.5 MHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 841.805 MHz 12.65 dBm nd@ down 14.356 MH2
TL 1 829.307 MHz -13.01 dam nd8 26.00 dB
T2 1 843.663 MHz -12.88 dém Q factor SB.6
L I 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.09 | 272 | 272 | 450 | 4.49 | 9.07 | 899 | 13.40 | 13.40 | - -

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |6AQAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH 1.09 - 2.73 - 4.52 - 9.01 - 13.37 - - -

TEL : 886-3-327-3456 Page Number : A26-6 of 30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.92 dBm) ™M1[1 14.29 dBm)
836.67900 MHz 836.30250 MHZ,
20 20
1.093706294 MHz, "! 1.090909091 MHz
. | o~ L
w0 I, v a 104 Taaad SOV WLV o) DN B y .
od 0 d 1 I
7 \ f \
! /
-10 df 1 A -10 d 7 A
/ \. / \
20 d £ 20 di
i Sy T e PN v T
PV il R T S P LA
=30 L =
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.679 MHz 14,92 dBm ML 36,3825 MHz 14,29 dBm
T 1 835.94395 MHz .01 dBm Oce Bw 1.093706294 MHz TL L 835.95175 MHz 7.46 dBm Oce Bw 1.090909091 MHz
T2 1 837.04266 MHz 8.99 dam T2 1 837.04266 MHz 8.16 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.08 dBm) 16.45 dBm)
. 67880 MHZ 836.49400 MHZ,
= . OcchBw 4715 MHz| @ 2.721278721 MHZ
i T A o 2% T2
10 d 10 di i oF
{ |
/ \ f \
od T 0 di ! A
/ \ /
-tod Z10d / \
/ 4 / \
\ i J \
204 I o R . 20 - R v -
Nl e 7 T A
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.6788 MHz 16.08 dam ML £36.404 MHz 16.45 dam
T 1 835.14535 MHz 10.05 dBm Oce Bw 2.715284715 MHz TL L 835.14535 MHz 9.54 dBm Oce Bw 2.721278721 MHz
T2 1 837.96064 MHz 8.74 dam T2 1 837.86663 MHz 9.04 dbm

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

- \ )

ectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.84 dBm 14.41 dBm)|
836.41000 MHz £35.99100 MHZ,
= o 4.495504496 MHz @ T 4.485514486 MHZ
4 N L WA ey, .f S VA 1Y o
10 v
[ {
0 d lI L
/ \ \
-10 df
f" ‘\ \,
204 Tt AT 3
AP e | S Ay Ny [ L
25 ]
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.41 MHz 14,84 dam ML 35,901 MHz 14,41 dBm
T 1 834.24226 MHz 9.90 dBm Oce Bw 4,495504496 MHz TL L 834.25225 MHz 8.52 dBm Oce Bw 4.485514486 MHz
T2 1 838.73776 MHz 8.71 dam T2 1 838.73776 MHz 8.00 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum = i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 0dB SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.00 dBm)| 14.90 dBm)
20 a8 . 1.7490 MHzZ - 836.0200 MHz
Y Occ By - 9.070920071 MHz % £.991008991 MHZ
e R T U B R e a5 104 TL A rm TN | | hata
i / |
0d8 1 0 d ¥
/ \
-10 dBm : -10 dBm
/ \ /
20 dBm . 20 dem —et
e e P e
30 dem 30 dém
-40 dam: -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 833.743 MHz 15.90 dam ML £36.02 MHz 14,90 dBm
T1 1 9319445 MHz 9.90 dBm Oce Bw 9.070925071 MHz T1 L £32.0045 MHz .07 dBm Oce Bw £.991008991 MHz
T2 1 8410155 MHz 10.41 dam T2 1 840.9955 MHz 8.30 dam
~r
~ I 4 S JL 4 -
ctrum pectrum i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
H dBm)| 14.08 dBm)|
a5 + MHZ 834.7920 MHz
20 20
- . 13.396603397 MHz| Lt 13.396603397 MHz
= e AV s 4 AN A PPN L
10 d psfimr Talu¥ 10 4 an o -
[ |
0d8 0 d + 1
/ [ \
-10 d8m }
/ ! \
20 dam - 3 L r. L8
e S A o s
. o W y Lo I
s s -
-40 dam: -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 832,934 MHz 1456 dam ML L 34,702 MHz 14.08 dam
T1 1 829.7867 MHz 9.22 dBm Oce Bw 13.396603397 MHz T1 L 820.7867 MHz 7.54 dam Oce Bw 13.396603397 MHz
T2 1 843.1833 MHz 9.04 dbm T2 1 843.1833 MHz 8.28 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

LTE Band 26

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.20 dBm) ™M1[1] 1 ) dBm)
- 836.49160 MHz - ) 835.40310 MHZ,
1 Occ B 1090909091 MHz ¥ 2.727272727 MHZ
A . An e
o L . | 104 TV -
|
i A L
a o
/ \ 7 I\
10 d L . 10 di L 11
/ \ \
20d L 20d — L
' P Pa I ~ .
- il R [ ar S
0 i n
. v
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.4916 MHz 13.20 dam ML L 835.4031 MHz 15.30 dam
T1 1 835.95734 MHz 6.79 dBm Oce Bw 1.090305051 MHz T1 L 835.13936 MHz 6.09 dBm Oce Bw 2.727272727 MHz
T2 1 837.04825 MHz 4.41 dBm T2 1 837.86663 MHz 9.6 dam
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.33 dBm) ™M1[1] 13.25 dBm)
00 MHZ| 833.9630 MHz
= Occ B 4 4515 MHz| o ™ 9.010989011 MHZ
a e X, .
10d T?Y S SN 10 4 ‘rb-\ o o
0 di - 0 d
\ /
-10 df T -10 d
i
\ [
204 20d —
P Y el
. " T v
fo<firalf RelR
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,542 MHz 12.33 dam ML L B32.963 MHZ 13.25 dam
T1 1 934.23227 MHz 6.63 dBm Oce Bw 4.515484515 MHz T1 L 5319845 MHz 7.64 dBm Oce Bw 9.010969011 MHz
T2 1 838.74775 MHz 6.53 dam T2 1 840.9955 MHz 7.50 dam
L ] J - \ JU J ) wo

Middle Channel / 15MHz / 64QAM

ectrum -

Ref Level 30.00 cBm  Offset 10,80 dB & RBW 300 kHz
o Att 0 dB SWT  12.6 ps @ VBW 1 MHz
SEGL Count 100/100

(@ 17k Max

Mode Auta FFT

MIL1] 2.96 dBm)|
20 833.0830 MHZ|
M1 Oce Bw 13.366633367 MHz|

60 df

CF B836.5 MHz

Marker

Type | Ref | Tre |
M1 1

1001 pts Span 30.0 MHz

X-value 1
833.083 MHz
828.8167 MHz
943.1833 MHz

Y-value |
12.96 dBm
8.15 dam
7.79 dam

Function | Function Result |

TL 1
T2 1

Oce Bw 13.366633367 MHz

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
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§15.000 MHz 523,000 MHz 100.000 kHz 822,70829 MHz -54.49 d&m -41.49 d8 547.000 MHz 849,000 MHz 100.000 kHz 848,76023 MHz 19.55 dBm -10.45 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -29.00 dBm -16.00 & 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -29.89 dBm -16.30 de
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515.000 MHz 823,000 MHZ 100,000 kHz 822,99600 MHz -46.68 dem -33.88 db 547000 MHZ 849,000 MHZ 100,000 kHz e T 15.04 dbm -17W|
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£15.000 MHz 823,000 MHz 100,000 kHz 822,97203 MHz -45.73 dém -32.73 d& 847.000 MHz §49.000 MHz 100.000 kHz 84832168 MHZ 11.63 dBm -18.37 d&
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£15.000 MHz 823,000 MHz 100,000 kHz 822,93207 MHz -56.12 dém -43.12 d& 847.000 MHz §49.000 MHz 100.000 kHz §48.74126 MHZ 16.01 dBm -11.99 d&
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£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -47.83 dém -34.83 dB 847.000 MHz §49.000 MHz 100.000 kHz §48,50749 MHZ 10.02 dBm -19.98 d&
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£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -21.83 dém -8.83d8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -20.56 dBm -7.56 d8
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£15.000 MRz 523,000 MHz 100,000 kHz 522,08801 MRz 30,47 dem -17.47 06 846.000 MHZ 849,000 MHZ 100,000 kHz 847 05345 MHz 270 dbm 22.30 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -29.35 dBm -16.35 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -30.19 dBm -17.19.d8
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§15.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz -56.20 d&m -43.20 d8 546.000 MHz 849,000 MHz 100.000 kHz 848,74075 MHz 17.62 dBm -12.18 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -23.54 dBm -10.54 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -25.65 dBm -12.65 d8
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815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -32.76 dém -19.76 de 846.000 MHz §49.000 MHz 100.000 kHz 846.27123 MHz 6.23 dBm ~53.77 dB
£23.000 MHz 824,000 MHz 30.000 kkz 82397153 MHz -31.26 dém -18.26 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -31.06 dBm -18.06 d8
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£15.000 MHz 823,000 MHz 100.000 kHz 822,18082 MHz -53.43 dBm -40.43 d8 544.000 MHz 849.000 MHz 100.000 kHz 848.67283 MHz 19.66 dBm -10.34 dB
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz ~30.56 dBm -17.56 05 544,000 Mz | 849,000 Mz 100,000 Kiz 344, 58199 MHZ T 2545 B
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,57353 MHz -28.72 dém -15.72 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -29.35 dBm -16.35 dB
£24.000 MHz 529.000 MHz 100.000 kHz B825.44106 MHz 5.66 dBm -24.34 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -32.42 dBm -19.42 dB
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LTE Band 26 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,14086 MHz -54.02 dém -41.02 de 844.000 MHz 549,000 MHz 100.000 kHz 84867782 MHz 18.60 dBm -11.40 dB
823.000 MHz 824,000 MHz 50.000 kHz 823,99650 MHz -25.56 dBm -12.56 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,00050 MHz -24.93 dBm -11.93 d8
824.000 MHz 829.000 MHz 100.000 kHz 82433217 MHz 18.78 dém -11.21 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -55.06 dBm -42.06 db
S
Y
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[%] Spectrum

Spectru
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
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__Rangelow | Rangeup | REBW | Freguency | _Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,04805 MRz -31.44 dem -18.44 dB 844.000 MHZ 849,000 MHZ 100 000 kHz 894 81668 M2 500 cbm —54.00 08
523.000 MH2 | 694,000 MHz £0.000 kHz £23,99550 MHz -30.30 dBm -17.30 d& 849,000 MHz 850,000 MHz 50,000 kHz 849,00649 MHz -32.18 dBm -19.18 dB
824.000 MHz £29.000 MHz 100.000 kHz 828.45804 MHz 5.10 dBm -24.00 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -33.66 dbm -20.66 dB
T
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LTE Band 26 /

5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

(=)

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém Offset 10.80 db

Mode Auto Sweep
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 82216484 MHz -52,51 dém -39.51 d& '844.000 MHz 849.000 MHz 100.000 kHz 848.68781 MHz 17.85 dBm -12.15 d&

823.000 MHz 524.000 MHz 50.000 kHz 823.99950 MHz -26.61 dBm -13.61 dB 49,000 MHz 850.000 MHz 50,000 kHz 340,00050 MHz -26.56 dBm -13.56 dB

824.000 MHz 929,000 MHz 100.000 kHz 824,33716 MHz 18.29 dBm -11.71 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.77423 MHz -53.04 dBm -40.04 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 10.80 db
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,90809 MHz -32.29 dém -20.29 de '844.000 MHz 849.000 MHz 100.000 kHz 844,31718 MHz 4.54 dBm -25.46 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -30.59 dBm -17.59 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,03646 MHz -33.75 dBm -20.75 dB
824.000 MHz 829.000 MHz 100.000 kHz 82648002 MHz .03 dBm -25.97 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,06434 MHz -35.34 dbm -22.34 db
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LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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s um

Ref Level 30,00 dém

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Offset 10.80 dB Mode Auto Sweep
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 820.21479 MHz -54.55 dBm ~41.55 d8 §39.000 MHz 849,000 MHz 100.000 kHz 848,43556 MHz 19.33 dBm -10.67 dB
£23.000 MHz 824,000 MHz 100.000 kHz 82397952 MHz -32.82 dm -19.82 8 949.000 MHz 850,000 MHz 100,000 kHz 849,01848 MHz -30.23 dBm -17.23 d8
824.000 MHz 934,000 MHz 100.000 kHz 924.50441 MHz 19.20 dém -10.80 dB 550,000 MHz 860.000 MHz 100.000 kHz 852.84216 MHz 55.08 dBm —42.08 dB
T
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 522,00010 MAz -33,35 dem -20.35 06 '839.000 MHZ 849,000 MHZ 100 000 kHz T 577 cbm _27m|
523.000 MHz | B94.000 MHz 160.000 khz 823,99151 MHz -29.34 dbm -16.34 d8 849.000 MHz  850.000 MHz 100,000 kHz 549,03746 MHz -30.79 dBm -17.79 dB
824.000 MHz B34.000 MHz 100.000 kHz 827.92108 MHz 2.84 dBm -27.16 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01498 MHz -34.82 dBm -21.82 dB
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LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10,80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 820.19081 MHz -53.30 d&m -40.30 d& §39.000 MHz 849,000 MHz 100.000 kHz 848,32560 MHz 18.92 dBm -11.08 dB
£23.000 MHz 824,000 MHz 100.000 kHz 823,99850 MHz -30.96 dém -17.96 d8 949.000 MHz 850,000 MHz 100,000 kHz 849,00150 MHz -30.92 dBm -17.92 de
£24.000 MHz 534,000 MHz 100,000 kHz 824,55445 MHz 18.19 dBm -11.81 dB 850,000 MHz 850.000 MH2 100.000 kHz BE0.00500 MHzZ 56.88 dBm ~43.88 dB
T
i [ i 1 )
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Highest Band Edge / Full RB
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Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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N
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Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,95604 MAz -33.04 dem -20.04 d& '839.000 MHZ 849,000 MHZ 100 000 kHz T 5755 cbm _27W|
523.000 MHz | B94.000 MHz 160.000 khz 823,58252 MHz ~31.47 dBm -18.47 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,02048 MHz -33.24 dBm -20.24 dB
824.000 MHz B34.000 MHz 100.000 kHz 826.09291 MHz 2.02 dBm -27.98 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -35.53 dbm -22.93 dB
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LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge /1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 820.22278 MHz -57.30 d&m -44.30 d& §39.000 MHz 849,000 MHz 100.000 kHz 848,41558 MHz 17.73 dBm -12.27 dB
£23.000 MHz 824,000 MHz 100.000 kHz 82398751 MHz -38.15 dBm -25.15 8 949.000 MHz 850,000 MHz 100,000 kHz 849,00150 MHz -34.30 dBm -21.30 dB
824.000 MHz £34.000 MHz 100.000 kHz 624.61439 MHz 17.61 dBm ~12.39 d8 850.000 MHz 860.000 MHz 100.000 kHz 85279221 MHz -55.84 dbm -42.84 db
T
i [ i 1 )
Dates SL.dan. S021 S 2435644 Date: 1.FEB.2021 00:01:24
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 di Mode Auto Sweep
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,99600 Mhz 36,00 dem ~23.00 db 539.000 MHz 849,000 MHZ 100,000 kA2 841.60240 Mhz 1.42 dBm ~26.56 dB
£23.000 MHz 824,000 MHz 100.000 kHz 82398551 MHz -33.38 dém -20.38 8 949.000 MHz 850,000 MHz 100,000 kHz 849,04845 IMHz -35.24 dBm -22.24 dB
824.000 MHz £34.000 MHz 100.000 kHz 628.35065 MHz 1.14 d8m -28.86 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -38.07 dbm -25.07 dB
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LTE Band 26 / 15MHz / QPSK
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 818,20879 MHz -55.63 dBém -42.63 de '834.000 MHz 849.000 MHz 100.000 kHz 848,15335 MHz 19.38 dBm -10.62 d&
823.000 MHz 824,000 MHz 200,000 kHz 82399351 MHz -28.09 dBm -15.09 dB 949,000 MHz 850,000 MHz 200,000 kHz 340,00150 MHz -29.01 dBm -16.01 dB
824,000 MHz 939,000 MHz 100,000 kHz 824,86164 MHz 19.39 dBm -10.61 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.05495 MHz -56.10 dbm -23.10 dB
\
il A I [| o
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Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz | £23.000 MHz 100,000 kriz 52297203 MHz ~34.48 dem -21.48 d& 534,000 Mz | 849,000 Mz 100,000 Kiz 336 79471 Wz L7 dbm " 26.35 B
523.000 MH2 | 694,000 MHz 200.000 kiz 823,53157 MHz -28.61 dbm -15.61d8 849.000 MHz 850,000 MHz 200,000 kHz £49,00350 MHz -29.02 dBm -16.02 dB
824.000 MHz £39.000 MHz 100.000 kHz 831.96454 MHz 1.35 dBm -28.55 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -36.03 dBm -23.03 dB
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LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 10.80 db Mode Auto Sweep
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 818,12887 MHz -56.12 dém -43.19 de '834.000 MHz 849.000 MHz 100.000 kHz 848,13836 MHz 19.14 dBm -10.86 d&
823.000 MHz 824,000 MHz 200,000 kHz 823.98651 MHz -28.24 dBm -15.24 dB 949,000 MHz 850,000 MHz 200,000 kHz 340,00050 MHz -98.05 dBm -15.05 dB
824.000 MHz 839.000 MHz 100.000 kHz 82486164 MHz 18.28 dém ~11.72 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -55.98 dbm -42.98 db
\
il A I [] o
Date: 1.FEB.2021 00:17:3 Date: 1.FEB.2021 00:26:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck 'ABS | SPURISHIE CGHEEKARS_ PABS
¥ . ' abs Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS pass JL
10 dem 10 dém
b db - ,. - R— 0 dpve e T m‘)
|
-10 dBm -1 dBm
SPURIOUS_LINE_ABS 1 |
-20 dem i -20 dBm .
-30 dém e i jpu dem ¥
_40 dam = 40 dem
50 dBm 50 dBm. \\
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 839.0 MHz ||| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,96404 MHz -36.32 dBm -23.32 05 534,000 Mz | 849,000 Mz 100,000 Kiz 337 45903 Mz 060 B 25.40 B
523.000 MH2 | 694,000 MHz 200.000 kiz 823,55554 MHz -30.41 dBm “17.41.d8 849.000 MHz 850,000 MHz 200,000 kHz 849,04845 MHz -32.37 dBm -19.37 dB
824.000 MHz £39.000 MHz 100.000 kHz 829.40210 MHz 0.40 dBm -29.50 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850.13487 MHz -37.40 dBm -24.40 dB
T
I 1 P
Date: 1.FEB.2021 00:1

1 1.FEB.2021
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SPORTON LAB.
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LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =) & um
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'AES | SPURIGIECLiNEKARS_ PABS
B 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS 2 20 gbine s
A i
10 dBm \ 10 dBm J ‘I
0de l 0 dem H
-10 d8m ) -10 dBm - {
SPURIOUS_LINE_ABS |‘r \ ! .\
-20 dBm / \v\ -20 dBm 1
[
-30 dBm JJ - {.\ -30 dem H ’1
-40 dBm I‘ -40 dBm I
1 I | /
-50 dem: W “| T 1 -50 dem: ’ \ T
A [ /
e d o U T U ol
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz §23.000 MHz 100.000 kHz §22,98601 MHz -57.57 dém ~44.57 d& §34.000 MHz 849.000 MHz 100.000 kHz §4€,19830 MHz 17.33 dbm -12.67 dB
823.000 MHz 524.000 MHz 200.000 kHz 823.99051 MHz -29.89 dBm -16.89 dB 349,000 MH= 850,000 MHz 200,000 kHz 840.00649 MHz 257,74 dBm Z14.74 dB
824.000 MHz £39.000 MHz 100.000 kHz £24.83167 MHz 18.06 dém ~11.94 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -57.36 dBm -44.36 dB
T
) v I [ >
Date: 1.FEB.2021 Date 1.FEB.2021 o0 51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck 'ABS | SPURIGHIE CHBEKABS_ PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine _FPURIOUS }INE_ABS pass JL
10 dem 10 dém
0 dB [, P LR e ey ey ey .JMW.M”_M_‘\'W\ 0 OB e T o w-._..hmvm.,.,_m.ﬂm,l
-10 dBm -19 dBm
SPURIOUS_LINE_ABS 1 |
20 dem l 20 dBm i
-30 dBm i ||| o e !
" ) -
-40 dam 40 dBm 1
™
-50 dem -50 dem:
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 839.0 MHz ||| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,76424 MRz -38.13 dem -25.13 dB 834.000 MHZ 849,000 MHZ 100 000 kHz B35 55125 MHZ 0,07 dbm —30.07 0B
523.000 MH2 | 694,000 MHz 200.000 kiz £23,96853 MHz -33.15 dbm -20.15 d8 849.000 MHz 850,000 MHz 200,000 kHz 849,02048 MHz -34.36 dBm -21.36 dB
824.000 MHz £39.000 MHz 100.000 kHz £30.60090 MHz -0.75 dém -30.75 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -39.48 dBm -26.48 dB
T
I 1 P
Date: 1.FEB.2021 00:05:16 : 1.FEB.2021 00:11:46
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Conducted Spurious Emission

LTE Band 26 / 1.4AMHz

T|[ spectru i
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
i INE_ABS PABS 10 dde JRIOUS | INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
a R i WY
) rmvmimrrnmr] ) - b iarsratiend
-50 dBm
P
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 81448488 MHz -58.70 dBm -45.70 dB 30.000 MHz 815.000 MHz 100.000 kHz 810.31482 MHz -58.40 dBm -45,40 dB
860,000 MHz 1.000 GHz 100.000 kHz 956.77774 MHz -58,37 dBm -45,37 dB 860,000 MHz 1,000 GHz 100.000 kHz 924.96168 MHz -57.98 dBm -44,98 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52287 GHz -47.86 dBm -34.86 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50237 GHz -47.59 dBm -34.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92726 GHz -43.64 dBm -30.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -43,58 dBm -30.58 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.92300 GHz -44,28 dBm -31.28 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99950 GHz -44,31 dBém -31.31de
_— _—
)i 2 )i w
L JL ) L L J
26 31.0AN.2021 22:01:18

Highest Channel / QPSK

pec 1 Dv:u
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
PURIOU
-20 dBém
-30 dém
-40 dBm
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 790.49481 MHz -58.25 dBm -45.25 dB
860.000 MHz 1,000 GHz 100.000 kHz 948,89370 MHz -58.04 dem -45.04 dg
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -47.72 dim -34.72 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91076 GHz -43.64 dBm -30.64 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99200 GHz -43.99 dBm -30.99 d&
il At
JL J
Date: 31.JAN 22:12:35
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LTE Band 26 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
. . R PR - Y L S N NS
K m
- "
e
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.97547 MHz -58.74 dBm -45.74 dB 30.000 MHz 815.000 MHz 100.000 kHz B802.46531 MHz -58.50 dBém -45,50 dB
860,000 MHz 1.000 GHz 100.000 kHz 992.41919 MHz =57.90 dBm -44,90 dB 860,000 MHz 1,000 GHz 100.000 kHz 981.17627 MHz -58.20 dBm -45,20 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50737 GHz -47.81 dBm -34.81 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -47.38 dBm -34.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -43.59 dBm -30.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -43,62 dBm -30.62 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99600 GHz -44,23 dBm -31.23 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98000 GHz -44.27 dBém -31.27 d&
_— _—
] (] ) (]
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
G Y
hrmerttarirasar]
50 dém . - ——
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 804.77111 MHz -58.71 dBm -45.71 d8
860,000 MHz 1.000 GHz 100.000 kHz 934,15195 MHz -58.12 dem -45.12 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.53987 GHz -47.82 dbm -34.82 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,97275 GHz -43,58 dBm -30.58 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00100 GHz -44.00 dBm -31.00 d&
¥
I J -
Date: 31.JAb
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LTE Band 26 / 5SMHz

Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
-50 dBm
In S RN N " At R, | st
-60 dBm
")
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.55275 MHz -65.45 dBm -52.45 dB 30.000 MHz 815.000 MHz 100.000 kHz 810.16765 MHz -67.95 dBém -54,95 dB
860,000 MHz 1.000 GHz 100.000 kHz 973.89870 MHz -67.77 dBm -54,77 dB 860,000 MHz 1,000 GHz 100.000 kHz 950.71310 MHz -67.98 dBm -54,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -41.37 dBm -28.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -41.84 dBm -28.684 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95076 GHz -53.50 dBm -40.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -53.69 dBm -40.69 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.928150 GHz -54,28 dBm -41,28 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99250 GHz -54,11 dBm -41.11 dB
—_— —_—
] (] ) A

Highest Channel / QPSK

Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
-50 dBém
.y g S PO N R
-60 dBém
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 213.84710 MHz -68.10 dBm -55.10 dB
860.000 MHz 1,000 GHz 100.000 kHz 867,30090 MHz -67.77 dem -54.77 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -41.43 dBm -28.43 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -53.58 dBém -40.58 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00250 GHz -54.20 dBm -41.20 d&
il
JL J -
Date: 31.JAb
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LTE Band 26 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
-50 dBm
J.‘ D et e — o0 db | o e S PR N R
m
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.24695 MHz -64.08 dBm -51.08 dB 30.000 MHz 815.000 MHz 100.000 kHz B814.43582 MHz -67.28 dBém -54.28 dB
860,000 MHz 1.000 GHz 100.000 kHz 980.42986 MHz -67.95 dBm -54,95 dB 860,000 MHz 1,000 GHz 100.000 kHz 911.15295 MHz -68.14 dBm -55,14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -43.67 dBm -30.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -40.91 dBm -27.91dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94126 GHz -53.54 dBm -40.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -53.47 dBm -40.47 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.97901 GHz -54.06 dBm -41.06 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.98850 GHz -54,16 dBm -41.16 dg
—_— —
] 2 L )i ] w
3 31.JAN.2021 23:46:12
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
-50 dBém
g NN
Pacsmamirarss]
-60 dBém
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 804.28051 MHz -68.10 dBm -55.10 dB
860,000 MHz 1.000 GHz 100.000 kHz 862,16928 MHz -67.46 dBm -54.46 dg
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -41.04 dbm -28.04 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,92376 GHz -53.56 dBm -40.56 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99900 GHz -54.32 dBém -41.32 d&
¥
I J -
Date: 31.JAb
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LTE Band 26 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit
: INE_ABS PABS 10 dpe INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
-50 dBm
N — R T a0 N p— N e aen W PR | R
m
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.44319 MHz -66.93 dBm -53.93 dB 30.000 MHz 815.000 MHz 100.000 kHz 809.92235 MHz -64,97 dBém -51,97 d&
860,000 MHz 1.000 GHz 100.000 kHz 9£9.20360 MHz -67.73 dBm -54,73 dB 860,000 MHz 1,000 GHz 100.000 kHz 99548384 MHz -67.97 dBm -54,97 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -42.46 dBm -29.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -40.96 dBm -27.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94526 GHz -53.46 dBm -40.46 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -53,57 dBm -40.57 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99200 GHz -54.24 dBm -41.24 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00550 GHz -54,15 dBm -41.15 dB
—_— —
] 2 L )i ] w
00:20:12 1.FEB.2021 D0:22:4
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
-50 dBém
. I
o, g, W
-60 dBém gtnes,
st
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 21492641 MHz -63.58 dBm -50.58 dB
860,000 MHz 1.000 GHz 100.000 kHz 932,33256 MHz -67.98 dem -54.98 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -40.54 dBm -27.54 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.90626 GHz -53.40 dBm -40.40 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00550 GHz -54.31 dBm -41.31 d&
¥
I J -
Date: 1.FEB.20Z1
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG002628-02B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0115
40 Normal Voltage 0.0017
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0098
0 Normal Voltage 0.0134
PASS
-10 Normal Voltage 0.0062
-20 Normal Voltage 0.0067
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0077
20 Normal Voltage 0.0000
20 Battery End Point 0.0120
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A26-30 of 30
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LTE Band 66

Peak-to-Average Ratio

Mode

Mod.

LTE Band 66 / 20MHz

QPSK

RB Size Full RB

16QAM

64QAM Limit: 13dB

Middle CH 4.41

Full RB

Full RB Result

5.65

6.29

PASS

LTE Band 66 / 20MHz / QPSK

LTE Band 66 / 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 1160 b Ref Level 30.00 cBm  Offset 1160 b
lo_att 30.de__AQT 2ms @ RBW 20 MHz lo_att 30.de__AQT 2ms @ RBW 20 MHz
@153 view @153 view
s Tl
o a - —
00 i“ 00
\ ‘\‘_
1E- V\ 1E- ]
4 i
1y
1 \\ 1 -
| b
! )
F 1.745 GHz Mean Pwr + 20.00 di F 1.745 GHz Mean Pwr + 20.00 db
C y C Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2136 cbm 26,16 dbm 4.80 dB 2.35 dB 3.77 dB 4.41 OB 464 OB Trace 1 | 20,46 cBm 26,75 dbm 5.23 dB 2.93 dB 4.81 d8 5.55 dB 5.05 dB
)i [T ) )i [
LTE Band 66 / 20MHz / 64QAM

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 11
30 dB__AQT

B0 db.
lo At

2 ms @ RBW 20 MHz
(@152 view

IF 1,745 G
i

Hz

y Cumulative Distri Function

Mean | Peak | crest |
Trace 1 | 19.46 dbm 26,62 dBm 7.35 d8
I e——

Samples:

10%
2.96 dB

1%

|  oD.ve
5.04 0B

0.01%

Mean Pwr + 20,00 dB
130000|

5.29 dB

6.93 di
A e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A66-1 of 34



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG002628-02B

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.24 | 122 | 301 | 3.02 | 498 | 489 | 993 | 9.67 | 14.33 | 14.48 | 19.26 | 18.86

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |6AQAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH 1.22 - 3.00 - 4.87 - 9.83 - 1436 | - | 19.06 @ -

TEL : 886-3-327-3456 Page Number . A66-2 of 34

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG002628-02B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 30 khz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.20 dBm) ™M1[1] 15.92 dBm)
. 1.74508390 GHz 1.74496920 GHz,
20 - 20
. ¥ ndB 26.00 dB - ndB_ 26.00 dB
0u e PN A g A 1.236400000 MHz 04 i LR sy 1.219600000 MHz
Qfactor | 14115 Qfactor | 1430.8
od ¥
Y kE \
-10 df \
/ \
20 d { T
/ Vol AA
Vet e Ve R e . . R AN
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7450839 GHz 16.20 dBm nd@ down 1.2364 MH2 M1 1.7449692 GHz 15.32 dBm nd@ down 1.2196 MHZ
T 1 1,7443818 GHz -9.70 dBm nd8 26.00 dB TL L 1.7443902 GHz -11.00 dam n 26,00 d8
T2 1 1.7456182 GHz -9.78 dBm Q factor 1411.5 T2 1 1.7456098 GHz -10.92 dém Q factor 1430.8
L U J L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 1180 db @ RBW 100 kHz RefLevel 20,00 dBm  Offset 11,00 db @ RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.12 dBm| ™Il 16.90 dBm|
i1 1.74401100 GHz 1 1.74396900 GHz
20 20
X X 26.00 dB
L —__ndR, 26.00 dB - N - 5.00 ¢
104 v B s B \ 3.009000000 MHZz 104 Sl i e 3.021000000 MHz|
] Q factor 579.6) Ji Q factor ‘\ 5772.9]
od od y L
|! &
04 . 104 9 ¥
/ Y \
20 d & 20 di
7 8 ~ ~ -
~ ; \ " . VSN
e ] / . N Py Wl
* -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1744011 GHz 18.12 dBm ndB_down 3.009 MHz ML 1.743969 GHz 16.90 dBm ndB_down 3,021 MRz
TL 1 17434955 GHz -7.54 dBm ndd 26.00 dB TL L 1.7434895 GHz -9.17 dBm ndd 26.00 dB
T2 1 17465045 GHz -7.52 dBm qQ factor 579.6 T2 1 1.7465105 GHz -9.45 dBm qQ factor 577.3
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 GBm  Offset 1180 db @ RBW 100 kHz RefLevel 20,00 dBm  Offset 11,00 db @ RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 97 dBm)| 15.98 dBm)
. 1.74318200 GHz 1.74626900 GHz
20 20
ki ndB 26.00 dB ‘ 26.00 dB
104 A A A A A B 4.975000000 MHz 104 J L T 4.885000000 MHZ|
7 Q factor a50.4 J 357.5
od od I
] ! J
-10 /“' ‘\ -10 d 3
20 d fl 20 d
" W ol . AN i,
b o 7 — o =
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1.743182 GHz 15.97 dem ndB_down 4.975 MHz ML 1.746269 GHz 15.38 dam ndB_down 4.BEE MRz
TL 1 1742493 GHz -9.97 dBm nd8 26.00 dB TL L 1.742562 GHz -10.59 dém 26.00 dB
T2 1 1747468 GHz -10.24 dam qQ factor 350.4 T2 1 1.747448 GHz -10.73 dam 357.5
L U J wa L JU J L]
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